01
02
03
04
05
06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

SIRONBA

|

REPAIR PARTS LIST

Description
Short Finger
Long Finger
Leg

3-1/2" Swivel Caster
3" Wheel
Base

Strap

Post

Handle Grips
Handle

Pin

Bolt M14 x 60
Washer 14
Nut M14

Bolt M8 x 20
Washer 8

Nut M8

Bolt M14 x 30
Head

Bolt M14 x 95
Bolt M14 x 85
Bolt M12 x 75
Washer 12
Nut M12

Bolt M14 x 10

Q
<

|_\
ooNNNNHHthhNSpHHNHNHNNNNN

2000 Ib. CAPACITY
ENGINE STAND

08 —

i

Model 237

o




